P MacDermid
¥ | Design Ltd

A FULL SERVICE METAL FABRICATION COMPANY

& www.macdesignltd.com

2650 E. Mohawk Lane, Suite 152, Phoenix, Arizona 85050
Phone: 602-482-7215 Email: info@macdesignltd.com

VEHICLE APPLICATION

e 2019-2023 e Honda Talon 1000
e Honda Talon 1000-4

HARDWARE INCLUDED

(2) Bed Washer Plate (6) M6 Flange Lock Nut

(6) M6-1 x 20 Flange Bolt (4) M6-1 x 30 Flange Bolt
(2) Aluminum Washer Large (2) Aluminum Washer Small
(4) % -16 x % Flange Bolt (4) Tie Down Rings

(1) Set Of Keys For Latches

TOOL LIST

e 10mm Socket e 10mm Open End Wrench

e 5/16” Drill Bit e 14mm Socket



mailto:info@macdesignltd.com

Parts List

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 510-STSB-R1-09D MOUNT BRKT, DRIVER SIDE 1
2 95735A221 Mé-1 x 20 JIS FLANGE BOLT 3
3 510-STSB-R1-12 BED WASHER PLATE 1
4 92461A300 Mé - Steel Nylon-Insert Flange Locknut 3
5 84614-S06-000 HOOK - [FACTORY PART REUSE] 2
) 95735A231 Mé-1 x 30 JIS FLANGE BOLT 2
8 510-STSB-R1-10 ALUMINUM WASHER, LG 1
9 510-STSB-R1-11 ALUMINUM WASHER, SM 1




INSTALLATION

1. Clean the bed area before installing.

2. Remove the factory D-rings from the bed.

3. Reinstall the factory bolt that held the Rear D-ring at position 1 in place.

4. Remove the factory allen head bolt




5. Use 2 of the supplied 6mm bolts to hold the Driver Side mounting bracket in place. Mark
the 3 remaining holes to be drilled.

6. Remove the Driver Side mounting bracket. Use a 5/16” drill bit to drill the three mounting
holes you marked in step 5

7. Place Aluminum Washer,SM in forward rectangle mounting hole recess
See BOM, Item 9



8. Install the Driver Side mounting bracket in place using the supplied M6 x 30 bolts in the
D-Ring mount locations. See Fig.5 for bolt, nut and washer locations.

9. Use the 3 supplied M6 x 20 bolts in the remaining mounting holes.
See BOM

10. Install Aluminum bed washer plate and two M6 lock nuts.




11. Install Aluminum Washer, LG and M6 lock nut.

12. Repeat steps 2-11 for Passenger Side Mounting Bracket.

13. With your mounting brackets fully installed, you can drop your storage box in place. Use
the four % Flange bolts on the inside to secure the storage box to the mounting brackets.

14. Your install is now complete and you can enjoy your new storage space!



	43dbc83e-92e1-46bc-8161-8268bcf04c40.pdf
	Sheet1
	Drawing View1



